
STATE OF INDIANA 
 

INDIANA UTILITY REGULATORY COMMISSION 
 

JOINT PETITION OF HOWARD COUNTY 
UTILITIES, INC. (“SELLER”), AND 
GREEN ACRES SUBDIVISION SEWER SYSTEM, 
INC. (“PURCHASER”) FOR: (A) 
APPROVAL OF THE TRANSFER OF SELLER’S 
FRANCHISE, WORKS, SYSTEM, 
AND CERTIFICATE OF TERRITORIAL 
AUTHORITY TO PURCHASER PURSUANT 
TO AN AGREEMENT FOR ACQUISITION OF 
ASSETS; (B) APPROVAL OF RATES 
THAT PURCHASER MAY CHARGE UPON 
CLOSING THE ACQUISITION; AND (C) 
AUTHORITY FOR PURCHASER TO ISSUE 
BONDS, NOTES, OR OTHER OBLIGATIONS, 
INCLUDING A MORTGAGE ENCUMBRANCE 
THEREON. 

) 
)
)
)
) 
) 
)
)
)
)
)
)
)
)
)
) 

     
 
       CAUSE NO. 45360 
 
 
 
 

                                                           
[...]
of the privately-owned Howard County Utilities, Inc. (HCU) wastewater utility by a holding 
company and the associated immediate improvements that would be necessary for proper 
operation of the utility.  Improvements to the utility are limited to replacement in kind or repair 
in place and do not include any new construction. 
 
1.2 LOCATION 
 
The study area includes the Green Acres Subdivision and Golf Course along with a few 
adjoining properties.  Figure 1, Appendix A, shows the location of the service area on the 
Russiaville USGS Quadrangle Map.  The site is in Howard County, Monroe Township, Section 
4, Township 23 North, Range 2 East.   
 
Figure 2 is an aerial of the service area showing the Green Acres Subdivision and Golf Course. 
 
The present and future sanitary sewer service areas are the same.  There is no anticipated growth 
in the subdivision.  Some homes along CR W 00NS presently within the service area not now 
served could be served in the future.  The present number of customers is 212.  The future 
maximum number of customers is estimated to be 225. 
 
1.3 ENVIRONMENTAL RESOURCES PRESENT 
 
The proposed project does not include any new construction.  Any repair or replacement would 
be at the existing locations and not involve any disturbance of environmental resources. 
 
1.4 POPULATION TRENDS 
 
The population census data for Howard County and Ervin Township from 1970 through 2010 
were reviewed to determine trends. All of the residents served by the utility are located in Ervin 
Township.  The wastewater treatment plant and part of the Green Acres golf course are located 
in Monroe Township.  Table 1.1 presents the census data that indicates that Howard County  
 

Table 1.1 
Census Population Data and Percent Change 

 
 1970 1980 1990 2000 2010 
Howard Co. 83,198 86,896 80,827 84,964 82,752 
  4.44% -6.98% 5.12% -2.60% 
Ervin Twp. 1,678 1,966 2,178 2,331 2,227 
  17.16% 10.78% 7.02% -4.46% 

Cause No. 45360 
OUCC DR 1-2 
Page 4 of 116

OUCC Attachment SD- 3 
Cause No. 45360 
Page 4 of 116



 

	 2	

 
 
Note that the current estimated population for Howard County is 82,363, which is a slight 
decrease from the 2010 census number.  Population in Ervin Township has also decreased 
between 2000 and 2010.  The population of the sanitary sewer service area is anticipated to 
remain steady.  
 
The customer base for the facility is residential with the exception of the clubhouse for the golf 
course.  The number of homes served is 212.  The estimated population for the service area 
based upon the county census data for number of people per household, 2.36 people/household, 
is 500. 
 
The contribution from the clubhouse at the golf course is considered to be four equivalent 
dwelling units (EDU).  Assuming the 2.36 people/household or dwelling unit, the clubhouse 
would be equivalent to approximately 10 people.  The resulting estimated wastewater 
contribution for the sources of wastewater are presented in Table 1.2 
 

Table 1.2 
Calculated Existing Wastewater Flows 

 
 Flow (gpd) 

Domestic (D) 65,720 
Commercial (C) 1,240 
Industrial (I) NA 
Total DCI 66,960 
Peak Sustained Infiltration 93,040 
Total Existing Flow 160,000 
Peak Hourly (Total DCI X Peaking Factor) 277,127 
Peak Day Flow 489,000 

 
1. Based on the Number of Homes served times 310 gpd/home 

2. Based on four times 310 gpd/EDU 

3. Difference between average daily flow and the DCI for the period from January 2018 through April 2019 

4. Average daily flow for the period from January 2018 through April 2019 

5. Total DCI x peaking factor of 4.14 (Ten State Standards Reference) 

6. Recorded peak daily flow for the period from January 2018 through April 2019 

 
 
1.5 COMMUNITY ENGAGEMENT 
 
Minutes from a May 18, 2017 public hearing are included in Appendix B.  The purpose of the 
public hearing was to advise member of the Green Acres Homeowner’s Association of the 
possible purchase of the wastewater utility by the HOA from HCU.  Subsequent meetings have 
been held to update the HOA members of the possible utility purchase.   
 
On November 6, 2019, the Indiana Utility Regulatory Commission (IURC) with the Indiana 
Office of Utility Consumer Counselor (OUCC) In attendance held a meeting at Green Acres to 

Cause No. 45360 
OUCC DR 1-2 
Page 5 of 116

OUCC Attachment SD- 3 
Cause No. 45360 
Page 5 of 116



 

	 3	

discuss the possible future transfer of the utility.  On November 24, 2019, a HOA meeting was 
held to update the members of the purchase status. 
  

Cause No. 45360 
OUCC DR 1-2 
Page 6 of 116

OUCC Attachment SD- 3 
Cause No. 45360 
Page 6 of 116



 

	 4	

CHAPTER 2 
EXISTING FACILITIES 

 
 
2.1 LOCATION MAP 
 
Figure 3 shows the wastewater collection system for the planning area.  Figure 4 is a site plan for 
the HCU wastewater treatment plant (WWTP), and Figures 5 and 6 show a plan view and section 
for the treatment tankage.  Photographs of the plant are included in Appendix C. 
 
2.2 HISTORY 
 
The original collection system and WWTP were construction in 1967 to serve the first addition 
of the Green Acres Subdivision.   As the subdivision expanded, the sewer system was extended.  
It is thought that the new sewers were constructed in approximately 1985. The utility was 
originally known as the Green Acres Sanitation Company, Inc.  
 
The collection system was designed as a separate sanitary system.  The WWTP was sized for 
120,000 gallons per day (gpd).  Indications are that the plant was to be constructed in two 
phases: one for the first phase and the second for the second phase of the subdivision 
development. As the subdivision developed the plant was not expanded which resulted in 
hydraulic overloads and effluent permit violations. The original plant site was located within the 
Wildcat Creek floodway, which resulted in the lift station being submerged during periods of wet 
weather and prevented proper operation of the plant. 
 
In January 2008, the assets of the utility were transferred from the Green Acres Sanitation 
Company, Inc. to Howard County Utilities, Inc.  Under the new utility, a new wastewater 
treatment plant was constructed with construction completed and placed in operation in May 
2011.  The new plant was constructed on a new site that is located outside of the Wildcat Creek 
floodway on Parcel 34-08-04-400-026.000-023.  This parcel encompasses 18.53 acres. 
 
The new wastewater treatment plant has a capacity of 0.2 million gallons per day (MGD).  The 
plant is an extended aeration plant with ultraviolet disinfection.   
 
The new WWTP discharges to Wildcat Creek via Outfall 001.  The creek has a seven-day, ten-
year low flow (Q7,10) of 10 MGD.  The dilution ratio of receiving stream to treated effluent is 
50:1. The stream designation is full body contact recreational use. 
 
 
 
 
 
 
 
 
 

Cause No. 45360 
OUCC DR 1-2 
Page 7 of 116

OUCC Attachment SD- 3 
Cause No. 45360 
Page 7 of 116



 

	 5	

2.2.1 Utility Assets 
 
The assets of the utility are presented below. 
 

Collection System 
• Sanitary	Sewers	

o 6-inch	PVC	-	250	feet	
o 8-inch	VCP	-	8,805	feet	
o 12-inch	VCP	-	2,420	feet	
o 15-inch	-	1,750	feet	(as	part	of	new	plant	construction)	
o 24-inch	-	77	feet		
• Laterals	-	212	

• Manholes	-	72	
 

Wastewater Treatment Plant 
• Influent	Pump	Station	

o Concrete	Wet	Well	-	Approximately	12’	x	15’	x	32’	4”	D	
o Concrete	Valve	Pit	-	Approximately	13’	x	14’	x	11’	7”	D	
o Two,	Zoeller	Submersible	Non-clog	Sewage	Pumps	Model	6682,	25	HP	motor	
o Three	Slide	Away	Coupling	Assemblies	
o Aluminum	Access	Hatch	-	36”	x	72”	
o Aluminum	Access	Hatch	-	48”	x	48”	
o Two	Inline	Grinders,	600	gpm	

• Blower/Maintenance	Building	-	Approximately	72’	x	40’,	includes	a	garage	area	and	
blower	room	

• Control	Building	-	Approximately	24’	x	40’,	includes	the	electrical	controls,	break	
room,	restroom	and	office		

• One	Concrete	Equalization	Tank	-	24’	x	49’	3”	x	24’	D	
o 4-inch	Air	Header	with	Coarse	Bubble	Diffusers	
o Two	Submersible	Non-Clog	Surge	Pumps	
o Divider	Box	with	Float	Controls	

• Two	Concrete	Aeration	Tanks	-	26’	x	24’	x	24’	D	
o 4-inch	Air	Header	with	Coarse	Bubble	Diffusers	

• Two	Concrete	Final	Clarifiers	-	12’	x	24’	x	24’	D	
o Two	Return	Sludge	Airlifts	
o Two	Surface	Scum	Return	Airlifts	

• One	Concrete	Sludge	Holding	Tank	-	24’	x	49’	3”	x	24’	D	
o 4-inch	Air	Header	with	Coarse	Bubble	Diffusers	
o Supernatant	Return	Airlift	

• One	Concrete	Post	Air	Tank	-	12’	x	10’	x	24’	D	
o 2-inch	Air	Header	with	Coarse	Bubble	Diffusers	

• Three	Aeration	Tank	Blower	Assemblies	
• Two	Sludge	Holding	Tank	Blower	Assemblies	
• One	Ultraviolet	(UV)	Disinfection	Unit	
• Steel	Grating	and	Handrailing	

Cause No. 45360 
OUCC DR 1-2 
Page 8 of 116

OUCC Attachment SD- 3 
Cause No. 45360 
Page 8 of 116



 

	 6	

• Yard	Piping	
• 18-inch	PVC	SDR	35	Effluent	Line	-	170	feet	
• Electrical/HVAC	
• Standby	Diesel	Engine	Generator	

 
A valuation of the wastewater utility was prepared and is included in Appendix D.  The valuation 
indicated that the current value of the utility based on the replacement cost new less depreciation 
is $2,225,000. 
 
2.3  CONDITION OF EXISTING WASTEWATER TREATMENT FACILITIES 
 
2.3.1 Physical Condition  
 
A site visit was made to the wastewater treatment plant on May 31, 2019. A new motor for one 
of the blowers was onsite, but not yet installed.  Other than that, the equipment and tankage at 
the plant appeared to be in good condition.  Concerns from the most recent IDEM inspection at 
the plant had been addressed.  See Appendix E for IDEM Correspondence. 
 
2.3.2 Existing Capacity 
 
The tank sizing for the facility was evaluated relative to the design recommendations in 
“Recommended Standards for Wastewater Facilities” or commonly referred to as Ten State 
Standards.   
 
The equalization basin has a volume of 0.205 million gallons (MG).  At the design flow rate of 
0.2 MGD, this tank can provide a day’s worth of storage.  This is helpful during wet weather 
periods.  Air is provided to the tanks to allow for mixing. 
 
The aeration tanks have a volume of 0.205 million gallons (MG).  These tanks provide a 
hydraulic detention time of one day at the average design flow rate.   The carbonaceous 
biochemical oxygen demand (CBOD) loading for the tanks based on the influent design flow rate 
and CBOD is 15 lbs./day/1000 cf which is the Ten State Standards recommendation for single 
stage nitrification activated sludge plants. 
 
The two secondary clarifiers have a combined surface area of 576 sf.  At the peak design flow 
rate of 0.4 MGD, the surface overflow rate is 694 gpd/sf which is less than the recommended 
maximum rate of 1000 gpd/sf.  The peak solids loading rate is 35 lbs./day/sf which is the 
recommended loading for a nitrification plant. 
 
The UV disinfection unit is sized for the peak design flow rate. 
 
The sludge holding tank have a volume of .195 MG.  This tank volume is calculated to provide 
400 days of storage.  The minimum recommended range is 120 - 180 days so more than adequate 
sludge storage is provided. 
 
 

Cause No. 45360 
OUCC DR 1-2 
Page 9 of 116

OUCC Attachment SD- 3 
Cause No. 45360 
Page 9 of 116



 

	 7	

2.3.3 Plant Performance 
 
Table 2.1 shows the current NPDES permit limits along with the WWTP effluent values reported 
on the Monthly Reports of Operation (MRO).  NPDES Permit No. IN0063754 became effective 
April 1, 2016 with an expiration date of March 21, 2021.  A copy of the permit is included in 
Appendix F. The effluent values listed for the facility are based on monthly reports of operation 
from January 2018 through April 2019.  As can be seen from this table, the WWTP has been in 
compliance with their NPDES permit for effluent water quality for the time period evaluated. 
 
 

TABLE 2.1 
NPDES PERMIT LIMITS AND MRO EFFLUENT VALUES  

Parameter 
NPDES Permit 

Limits 
MRO Effluent 

Values 
Design Average Flow (MGD) 0.20 0.16 
CBOD - Monthly Average   

• Concentration	(mg/l)	 25 4.64 
• Loading	(lbs./day)	 42 6.41 

Suspended Solids - Monthly Average   
• Concentration	(mg/l)	 30 6.35 
• Loading	(lbs./day)	 50 9.68 

Ammonia - Monthly Average   
• Concentration	(mg/l)	 11 0.91 
• Loading	(lbs./day)	 18.4 0.63 

pH Range (s.U.) 6-9 6.7 - 7.7 
E. coli (cfu/100 ml)   

• Monthly	Average	 125 1.68 
• Daily	Maximum	 235 20 

Dissolved Oxygen (mg/l) NA 9.55 
 
 
The flow received at the plant varies significantly from dry weather to wet weather conditions.  
During wet weather, the flow rate typically exceeds that design capacity of 0.20 MGD.  Despite 
the high flows, the plant has been able to exceed the treatment requirements identified in the 
NPDES permit.  For the time period of evaluation, the percent removal for CBOD, suspended 
solids and ammonia-nitrogen were 96, 91 and 94 percent respectively. 
 
2.4 CONDITION OF EXISTING COLLECTION SYSTEM 
 
The existing collection system is adequately sized to serve the present and future customers.  
Over the years there have been some spot repairs to the sewer system, but no needed repairs are 
known at this time.  Given the age of the system, repairs will likely be needed to address 
problems associated with age.  No major sewer rehabilitation projects are felt needed at this time. 
 
 

Cause No. 45360 
OUCC DR 1-2 

Page 10 of 116

OUCC Attachment SD- 3 
Cause No. 45360 
Page 10 of 116



 

	 8	

2.5 FINANCIAL STATUS OF EXISTING FACILITIES 
 
The financial status of HCU is shown in Table 2.3.  Refer to Appendix G, Financial for the 
source of these costs.  As is shown, the receipts for the utility exceeds the current disbursements.   
 

Table 2.3   
2018 HCU Wastewater Budget 

 
 Income Debit Total 
Operating Revenue    
Residential $  174,396  $  174,396 
Commercial 4,140  4,140 
Forfeited Discounts 982  982 
Total Receipts $  179,518  $  179,518 
    
Operating Expenses    
Salaries  $         900 $         900 
Purchased Power  21,859 21,859 
Contractual Services – Accounting  7,143 7,143 
Contractual Services – Legal  8,383 8,383 
Contractual Services – Testing  11,650 11,650 
Contractual Services – Other  32,435 32,435 
Materials and Supplies  5,037 5,037 
Miscellaneous  4,000 4,000 
Total Operating Expenses     $   91,407 $   91,407 
    
Non-Operating Expenses    
Depreciation  $   46,215 $   46,215 
Amortization  840 840 
Property Taxes  16,223 16,223 
Other Taxes  2,509 2,509 
Income Taxes  5,725 5,725 
Total Non-Operating Expenses  $   71,512 $   71,512 
    
Total Disbursements   $  162,919   

 
 
2.6 WATER/ENERGY/WASTE AUDITS 
 
No known water, energy or waste audits have been conducted for the facility. 
  

Cause No. 45360 
OUCC DR 1-2 

Page 11 of 116

OUCC Attachment SD- 3 
Cause No. 45360 
Page 11 of 116



 

	 9	

 
CHAPTER 3 

NEED FOR PROJECT 
 

 
3.1 HEALTH, SANITATION AND SECURITY 
 
Past inspection reports for HCU have noted the fact that the plant often receives flow volumes in 
excess of the design flow capacity of the plant.  Infiltration/inflow in the system is a concern.  
See Appendix C for relevant correspondence.  That note, the WWTP does meet its effluent 
permitted concentrations and loading even during wet weather periods. 
 
It appears that minimal effort/funding has gone towards reducing the infiltration/inflow in the 
system.  Under HCU there does not appear to be a Sewer Use Ordinance.  Without a Sewer Use 
Ordinance in place that stipulates residential clear water sources such as downspouts and sump 
pumps are not permitted to be connected to the sanitary sewer system, there is limited means of 
requiring the customers to disconnect such sources. 
 
3.2 AGING INFRASTRUCTURE 
 
There are no aging issues with the WWTP.   
 
The older portions of the collection system were installed about 52 years ago.  The life 
expectancy of vitrified clay sewers is commonly considered to be 50 years. The sewer system is 
functional and no major problem areas presently exist, but repair in the future should be 
anticipated.  Some of the infiltration/inflow issues for the system are probably related to the 